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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

04019706

Page / Pagina:

1/4

Date/Dia: 21 \Dm\MOOh

Customer/Cliente:.  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - llem N° Customer's Reference / Referencia del cliente Manulacturer's Works Order N° / Confirmacion de Venta
067733/02

Manufacture Process/ Proceso de labicacion Product Type / Tipo de producto |Surtace / Supericie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones
API 5L/ASTM Al06/ASME SA106/ASTM A53

(JULIO 1, 2000/99/1995-A95/99B

Steel Grade / Grado de acero
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantidad 24 Pcs/pz

Nominal Weight / Peso Mominal
42.67 KG/M
28.57 LB/FT

TENSILE TEST

/ _ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y. S. uTs. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
Heat N° | SampleN°| Ls T | Type Size Area Temp. |KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N° Tipo | ©Ord Tamafo Seccion de |Eul 0.5%
mm mmz2 ensayo Required/Requerido Required / Requerido Required % in 2 inches

TMin TMin: Min %= AP

TMax: TMax

LMin. 29.50 LMin: 42.18 Max Obt

°C LMax: LMax: %

18018 |16593 |c/B| ST |Rec | L | 25.20 x 11.30 [286.00 TA 32.76 45.40 0.66 41
18018 |16594 |c/B| ST |Rec| L | 25.80 = 11.20 |290.28 TA 32.59 45.25 0.66 42
18019 |16595 |Cc/B| ST |Rec | L | 25.30 = 11.20 |284.60 TA 31.57 48.85 0.65 42
18019 J16596 |Cc/B| ST |Rec| L | 25.30 = 11.30 |287.15 TA 30.68 49.27 0.62 40
Ls: L ion of the ple / Localizacién de la C/B: Body / Cuerpo R/U: Upset / Recalque TT: Heat Treatment / Tratamiento Térmico
Tra: Speci with heat treat t at Lak y / Probeta tratada en laboratorio NR: Nor and Tempered / N lizado y R TR: Q hed and Temp / Templado y R id
N: Normalized / Normalizado A: Annealed / Recocido SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen / Rectangular Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Long L
T: Transverse / Transversal TA: Room Temp / Temp Ambi EUL: Extension Under Load Method UTS: Uiti tensile gth / Resistenci
Max: Maximum / Mdximo Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudinal Mini / Minimo Longitudinal
LMax: Longitudinal Maximum / Méximo Longitudinal TMin: Transverse Minimum / Minimo T sal TMax: Transverse Maximum / Maximo Transversal Min: Minimum / Minimo

This ig to certily that the products deseribed here in were manulactured, samplod, lestod,

This certificate is not a declaration of erigin nor may it be used as a declaration of origin

Este documento certifica que los aqul fusron b

, andfor d in with the ificath J

Tenaris (verde) osta impreso en la hoja En caso de que & dal l

yo do acuerdo con la especiiicacion do relerancia y satisd

Este certificado no es, ni puede ser usado, como una declaracién de origen

[ flant:

and meets the requiremaents in all respects. This cedificate is issued by & computerized system and it Is valid with lectronic signature. On the original cenilicate the trada-mark green coloured

Tenarie’ is stamped. In case the owner of the original certificale would release a capy of it. he must attest its conformity Lo the original one, laking upon himselft the reeponsabilily for any unlawlul or not allowad use. Any allerstion and/or fatsifization will bo subjected 1o the law

e i Esle contificado se omile madiante un sistoma compularizado y es vélido con firma slocirénica. En ol canllicado original al logotipo

una del misme, deberd garantizar la confarmidad con of orginal, y se hace responsabla por cunlquier uso flegal o indebido. Cuakquier alleracidn wo lalsilicacién sord sujota a la lay

_ DICA 777 04 0
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Date/Dia:  21/08/2004

Customer / Cliente

PLESA ANAHUAC Y CIAS,

S.

A. DE C.V.

Customer’s Order / Cliente Orden - ltem N° Custormer's Reference / Referencia del cliente

Manufacturer's Works Order N* / Confirmacion de Venta

067733/02
Manulacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 (JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones

168.30 X 11.00 MM

Length / Longitud
5.50 / 6.50 MTS

Quantity / Cantidad 24 Pcs/pz

Nominal Weight / Peso Nominal

42.67 RKG/M

6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heal/ Colada: Required /Requerido HRC HeaV/ Colada: Required /Requerido  HRC Heat/ Colada: Required /Requerido HRC Heat/ Colada: Required /Requerido  HRC
18018 Min Max. 22.00 18018 Min, Max 22.00 18019 Min Max. 22.00 18018 Min Max. 22.00
[Sample / Muestra__ 16583 [End / Ext: [sample / Muestra 16594 JEnd / Ext: Sample / Muestra 16595 JEnd/ Ext |sample / Muestra 16596 JEnd/ Ext
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 From | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 [ooioE -....m.w 76.676.5 |76.3 1 ODDE  176.6176.7176.0]76.4 1 ODIDE ]77.0]76.9]76.1176.7 1 OD/DE ]75.5176.9]76.1]76.3
Vnit / Unidad MWIC 76.6 |76.2]75.5 |76.1 Unit / Unidad MW/C 76.0]76.9]|75.6|76.2 Unit / Unidad lw._..S___.,O 76.7]76.1]|77.0|76.6 Unit / Unidad l?l._s_____ﬁ 76.0]|75.6|76.0|75.9
HAb 10Dl __J75.8 |76.6]76.4 |76.3]0.2 HRb |0/DI 76.2176.2175.9]76.1]0.3 HAb DDl §76.9]76.1]75.9176.3 |0.4 HRb I0/Dl §76.1175.976.9[76.3]0.4
Pipe N°® / Tubo N°: lus: c/8  Jrr: ST Pipe N° / Tubo N°: |ts: c/B  [rr: sT Pipe N°® / Tubo N°: Jus: c/B rr: ST Pipe N° / Tubo N°: |us: c/e2 frr: s
Min: Minimum / Minimo ID/DI: Internal Diameter / Diametro Interno Ls: L ion of the ple /L lizacion de la t Tra: Speci with heat atl y / Probeta tratada en lab io
Max: Maximum / Méximao Aver.: Average C/B: Body / Cuerpo NR: Normalized and Tempered / N izado y F o A: Annealed / Recocido
OD/DE: Outside Di /D o ext Prom.: Promedio R/U: Upset/ Recalque TR: Q hed and Tempered / Templado y R id SR: Stress Relief / Relevado de Esfuerzo
MW/C: Mid Wall / Centro Var.: \ / Variacién TT: Heat Treatment / Tratamiento Térmico N: Normalized / Normalizado ST: As Rolled / Sin Tratamiento _ Q/T: Quenched / Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N® Flattening Test
Colada N° | Muestra N* Ensayo de Aplastamiento
18018 |16593 GOOD/BUENO
18018 |16594 GOOD/BUENO
18019 |]16595 GOOD/BUENO
18019 |16596 GOOD/BUENO
This is to cortily that the products described hare in were manulaciured, sampled, lested, and/or inspecled in accordance with the specitication referenced and meels the requirements in all respects. This centilicata is issued by a compularized system and Il is valid with electranic signatura. On tha original certificala the irade-mark groen coloured
‘Tenaris’ is stampod. In case the owner of the original certificate would reloase a copy of i, he must attest is conlomity to tha original one, taking upon himsalil the responsability for any unlawful or not allowed use. Any andlor lalsilication will be subj 1o the law
This certilicate Is not a declaration of origin nor may It be used as a declaration of origin
Este documanto carifica que los agqui luaron q! yio inspeccionados do acuerdo con la especilicacién de referancia y salislace los los fos. Este s0 amila un sistoma do y o vilide con firma elecironica.  En el cerlilicado original el logotips
Tenaris (vorda) esia impraso en la hoja. En caso de que el del anireguo una del mismo, debord garantizar la conformidad con el original, y e hace responsable por cualquior uso legal o indebide  Cualquior afleracion yo falsiticacion sord sujeta a 1a ley
Esle cartificado no es, ni puede ser usado, como una declaracidn da origen

_ DICA 777 040
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Date/Dia:  21/08/2004

Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - Item N° Customer's Reference / Referencia del cliente Manulacturer's Works Order N° / Confirmacion de Venta
067733/02
Manutacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 24 Pcs/pz Nominal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 KG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
CHEMICAL COMPOSITION / COMPOSICION OUIMICA.
ob_..lﬁm_hn: % [ Composicién %
[ Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 X 10000
[Feat H Max
Colada Min
Sample N° |P Max] 25 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400
|Muestra N° Min| 27 | 10
18018
16593 P 16 68 29 6 3.9]5.9 s 50 ] 171 25 8 5 ] Q 31 ] 74
16594 P 16 68 29 6 3.9 5.7 9 50 o 170 25 8 5 ] (1] 33 0 74
18019
16595 P 17 67 27 6 4.6] 3.8 9 50 0 147 22 7 5 o 1] 25 0 70
16596 R 17 67 27 6 4.7 ) 3.6 9 50 0 145 22 7 5 0 0 24 0 70
e e
H: Heal / Colada P: Product/ Produclo _
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results / Resultado
Unit/ Unidad Value/ Valor Second/ Segundos
PSI 3000 5 Satisfactory / Satisfactorio
This is to certily that the products described here in wore manulactured, sampled, tested, andior i in with tha il and meots the requirements in all respects This ceriticate is issued by a computerized system and it is valid with electronic signature  On the original cedilicate tha trade-mark gresn coloured
‘Tanaris' is stamped. In case the owner of the original cerificate would release a copy of it, he must attest fis conlormity 1o the original one, laking upon himsell the responsability for any unlawful or not allowed uss  Any lon andlor ication will be e tho baw
Thiés cerilicate is not a declaration of origin nor may It be usod as a declaration of origin
Este documento cenilica que los producios aqui fueren 4 e inspecei do acuerdo con la ian oo rol ¥ los P | Esta cerilicado s& amila un sislama izado y 8s vdlido con firma elecirdnica  En el cenificade original al logotipo
Tenaris (verde) estd impresc en la hoja. En case do queo ol ded it BgUa Una del misme, deberd garantizar la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebide  Cualquier alteracion yio lalsificacion serd sujeta a la loy
Esto certiticade no es, ni puede ser usado, coma una declaracidn de origen _ DICA 777040
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Date/Dia:  21/08/2004

Customer /Cliente.  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - ltem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
067733/02

Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

|standard or Specification / Normas o especificaciones Steel Grade / Grado de acero Ends / Extemos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 24 Pcs/p=z Nominal Weight / Peso Nominal

168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 RKG/M

6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacidn de acero. Electric Arc Furnace-Ladle Furnace-Continuocus Casting Machine. Fully Killed Steel / Horno de Arco

Eléctrico-Horno de Afinacidén-Maqguina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacidén de Mercurio
Yo repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmice
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-97

TAMSA REF: 475544

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTIFICATRON DEPT

i s
Quality System Certified ‘

N® 110850
i
This is 10 certify that the products desaribed here in were manulaciured, sampled, lested, andior inspected in accordance wilh the ( f and meels the in :zﬂ.g This it isissued by a i syslem and il is valid with electronic signalure  On the original ceriicate the trade-mark green colourad
Tanarig' is stamped. In case the owner of tha original cedilicalo would release a copy of it, he must atiest iis conlormity 1o the original one, laking upon himsall! the responsabilily lor any unlawlul or nol aliowed ues Any andfor ification will be sub d 1o tha law.

This cadilicala is nol a declaration ol origin nar may i be used as a declaration of origin

Eslo documento carlilica qua los o los aqul Tuaron 3 yio ingpeccionados de acuerdo con la ilicacidn de raf, y satis! los spondienies requerimienios.  Este [ se emite un sistema put jo ¥ es valido con lirma electronica.  En el certilicads original el logotipo

Tenaris (verda) st impreso on la hoja  En caso de que ol poscedor dol cerificado entregue una lolocopia del misme, deberd garantizar la conformidad con el erginal, y se hace responsable por cualquier uso flogal o indebide Cualquier alteracion y'o falsificacidn som sujeta a ka ley.

Esto cortilicado no ea, ni pusde sar usado, coma una declaracion de origan _ DICATI7TO40




